SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

Mode Sweep saL Ref Level 3000 dBm  Offset 3,008 Made Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRss SPURIOUS _UINE: ABS_00;
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2 Result Summa;

1,700 GHr 1.709 Griz 1.000 MAr 1.70815 GHz -31.37 dBm -1837 dB Kl x 5
1709 Gz 1710 Ghe 100,000 kiz 1.71000 GHz -28.43 dBm -15.44 dB T e e Pk e oem e
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FR1 n66 / 10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
- a =
Ref Level 30.00 dBm  Offset 3.00 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 3,00 dB Maode Sweep S6L
Count 100/100 Count 100/100
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Limit Cheel PRSS SPURIOUS UINE- ABS_002 55
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2 Result Summay

1.700 GHz 1.709 GHz 1.000 MHz
1709 GHz 1710 GHz 100,000 ktiz
1.710 GHz 1.720 GHz 100,000 kHz

1.708 80 GHz
1.71000 GHz
1.71147 GHz

-8.83 dB

<1225 dB
-26.95 dB

01:55:21 PM 12/21/2023

-21.83 dBm
-25.25 dBm
3.05 dBm

e

2 Result Summa;

1770 GHz 1.780 GHz 100.000 kfz 1.77132 GHz 3.23 dBm -26.77 dB
1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -25.54 dBm -12.54 dB
1.781 GHz 1.790 GHz. 1.000 MHz 1.78123 GHz -23.19 dBm -10.19d8
fety Fo

01:57:24 BM 12/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 3,00 dB Mode Sweep saL Ref Level 30,00 dBm  Offset 3,00 dB Made Sweep seL

Count 100/100 Count 100/100
purcus crisicns

Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 Phss Line _SPURIOUS_LINE_ABS_0d2
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2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70891 GHz -26.43 dBm 13.43 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.766 64 GHz 4.50 dBm -25.50 dB
1.709 Gz 1710GHz 150,000 kitz 1.70998 GHz -26.99 dBm -13.99 dB 1780 GHe 1781 GHe 150.000 kHz 1.7B056 GHz -32.81 dBm 19.81d8
1.710 Gl 1.735 Ghz 100,000 kiz 1.72051 64z 389 dBm 2618 1781 GHz 1.790 GHz 1.000 MHz 1.78136 GHz -28.36 dBm 1536 dB
neaty L R feady & PUzn
02:03:07 M 12/21/2023 02:05:54 PM  12/21/2023

FR1 n66 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

—— W =
Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep SGL Ref Level 30.00dBm  Offset 3,00 dB Maode Sweep SGL
Caunt 100/100 Count 100100
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2 Result Summa

1.700 GHe 1.709 GHz 1.000 MHz 1.708 98 GHz -22.42 dBm -9.42 dB 1.765 GH: 1.780 GH: 100.000 kH; 1.76977 GHz 4.68 dBm -25.32 dB
1.709 GHz 1.710GHz 150,000 ktfz 170599 GHz -27.49 dBm -1449d8 1780 e 1781 Ghlr 150,000 ks 1.78002 GHz -29.62 dBm -16.62 dB
1.710 GH: 1.725 GHz 100,000 kHz 1.71537 GHz 3.86 dBm -26.14dB 1781 o 1790 ot 1,000 Mis 178121 GHz 22.76 dBm .76 dB
ey Resdly jinaasaniif L etk
02:02:44 PM 12/21/2023 02:06:17 P 12/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

Mode Sweep saL RefLevel 3000 ddm  Offset 300 dB Mode Sweep s6L
Count 100/100 Count 100/100
purcus crisicns
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 Ph HOUS_LINE_ABS_0g2
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2 Result Summa;

1.700 GHe 1.708 GHz 1.000 MHz 1.70897 GHz -25.95 dBm -12.95 dB
1.709 GHz 1710 GHe 150.000 kHz 1.70999 GHz -27.66 dBm -14.66 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72319 GHz 2.57 dBm -27.43 dB

02:01:56 PM 12/21/2023
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oy . S - L
02:02:20 T 12/21/2023 02:06:41 P 12/23/2023
FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
— B ]
Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep SGL Ref Level 30.00 dBm Offset 3,00 dB Mode Sweep SG6L
Caunt 100/100 Count 100100
i
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2 Result Summa;

02:07:05 B 12/21/2023

1.765 GHz 1.780 GHz 100.000 kfz 1.766.27 GHz 2.78 dBm 27.22d8
1.780 GHz 1.781 GHz 150,000 kHz 1.78026 GHz -33.25 dBm -20.25 dB
1.781 GHz 1.790 GHz. 1.000 MHz 1.781 29 GHz -27.22 dBm -14.22 dB
ety S 52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

P saL Ref Level 30,00 ddm  Offset 3,00 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 Ph HOUS_LINE_ABS_0g2
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2 Result Summa;

1A 1.765 GHz 1.780 GHz 100.000 kiz 1.768 14 GHz 0.61 dBm -2939d8
1,709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz 1.780 GHz 1.781 GHz 150,000 kHz 1.7B005 GHz -37.31 dBm -24.31 dB
1710 Gl 1.725 GHz 100,000 kitz 172343 GHz 043 dBrn 1781 GHz 1750 Ghiz 1,000 MHz 1.78130 GHz -33.13 dBm 2013 d8
- ey N o ORI
02:01:31 PM 12/21/2023 02:07:31 BM  12/21/2023
B2 -1
Ref Level 3000 dBm  Offset 300 0B Mode Sweep saL Ref Level 3000 dBm  Offset 3,008 Mode Sween saL
Count 100/100 Count 100/100
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1700 GHe 1709 Gffe 1.000 MH: 1.708%6 GHz 1.765 Ghz 1.780 Ghz 100.000 kiz 1.76658 GHz 1.75 dBm -28.25dB
1709 Gtz 1.710GHz 150000 ki 1.70998 GHz 1.780 Gz 1781 GHz 150,000 kite 1.78000 GHz -27.74 dBm 1474 dB
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ey S L0

02:03:33 PM 12/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 3,00 B Mode Sweep saL RefLevel 30,00 dBm  Offset 30048 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chee¥ Phss SPURIOUS_LINE: ABS 0D
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
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1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -26.76 dBm -13.76 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72719 GHz 3.16 dBm -26.84 dB
ey B 500

02:11:11 BN 12/21/2023

2 Result Summa;

1.760 GHz 1.780 GHz 100.000 kHz 1.76447 GHz 3.70 dBm -2630d8

1.780 GHz 1781 GHz 200.000 kiz 1.78012 GHz -31.29 dBm -18.29.dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78126 GHz -26.59 dBm -13.50d8
Readdy T s

02:12:27 B 12/21/2023

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 3,00 B Mode Sweep saL RefLevel 30,00 dim  Offset 30048 Mode Sweep saL
Count 100/100 Count 100/100
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1.700 GHe 1.708 GHz 1.000 MHz 1.70900 GHz -22.99 dBm -9.99 dB
1.709 GHz 1.710 GHe 200,000 kHz 1.70998 GHz -26.39 dBm -13.39 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.717 90 GHz 2.61 dBm -21.39 dB

02:10:47 PM 12/21/2023

2 Result Summa;

02:12:50 B 12/21/2023

1.760 Gz 1.780 Gz 100.000 ki 176421 GHz 3.15 dBm -26.85 dB

1.780 GHz 1.781 GHz 200,000 kHz 1.78011 GHz -28.57 dBm -15.57 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.781 20 GHz -23.04 dBm -10.04
N
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

saL Ref Level 30,00 dBm  Offset 3,00 dB Made Sweep
Count 100/100

purious Emissions

s6L

Count 100/100
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2 Result Summa;

02:10:24 BM  12/21/2023
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02:13:14 P 12/21/2023

.

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

|1 seuricus émissiors |

o Reflevel 30.00dBm  Ofset 3,00 dB Mode Sweep
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2 Result Summa;

02:10:00 PM  12/21/2023

02:13:37 B 12/21/2023

1.760 GHz 1.780 GHz 100.000 kfz 1. 2.1 dBm -27.89 dB
1.780 GHz 1.781 GHz 200,000 kHz 1. -34.42 dBm -21.42 dB
1.781 GHz 1.790 GHz. 1.000 MHz 1. -28.59 dBm -15.59 dB
ety S 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

Mode Sweep

6L

Count 100/100

Ref Level 30,00 dBm  Offset 3,00 dB

Made Sweep

purious Emissions

s6L
Count 100/100

Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. Phes HOUS_LINE_ABS_0g2
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100,000 kHz

02:09:35 BN 12/21/2023

2 Result Summa;

1.760 GHz 1.780 GHz 100.000 kHz 1.76544 GHz 0.67 dBm -30.67 dB
1.780 GHz 1781 GHz 200.000 kiz 1.78005 GHz -39.01 dBm -26.01 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78118 GHz -33.78 dBm -20.78 dB
Readdy T T Tae

02:14:03 P 12/21/2023

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep SGL Ref Level 30.00d8m Offset 3.00dB Maode Sweep S6L
Count 100/100 Count 100/100
T | FE TS
Limit Cheed PRSS SPURIOUS UINE- ABS_002 3
20 20
10 10 dBm
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1.7 GHz 3003 pts. 0 MHz/ 1.73GHz || [1.76 GHz 3003 pts .0 MHz/ 1.73 GHz

2 Result Summay

1.700 GHx 1.709 GHz 1.000 MHz 1.708 85 GHz -21.52 dBm
1709 GHz 1710 GHz 200,000 kHz 1.70996 GHz -26.82 dBm
1.710 GHz 1.730 GHz 100.000 kHz 1.726 79 GHz -0.18 dBm

02:11:36 PM 12/21/2023

2 Result Summa;

1.760 GHz
1.780 GHz
1.781 GHz

1.780
1781
1.790

GHz 100.000 kHz 1.76065 GHz 0.51 dBm
GHz 200,000 kHz 1.78000 GHz -26.32 dBm
GHz 1.000 MHz 1.78116 GHz -21.59 dBm

02:12:01 PM 12/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 30MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 3,00 4B

1 Spurious Emissio

Mode Sween seL

Count 100/100
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1.7 GHe 3003 pts 0 MHe/ 178 GHz || [1.75 GHz 3003 pts .0 MHz/ 1.79 GHz

2 Result Summa;

1.200 GHz 1.709 GHz 1.000 Mtz 1.70858 GHz 1.750 GHz 1.780 GHz 100.000 kHz 1.75589 GHz 1.54 dBm -28.46 dB

1.709 GHz 1.710GHz 300,000 kHz 1.70992 GHz 1.780 GHz 1781 GHz 300000 kiHz 1.78011 GHz -29.83 dBm -16.83 dB

1.710 GHz 1.740 GHz 100.000 kHz 1.71592 GHz 1781 GHz 1.790 GHz 1.000 MHz 1.78186 GHz -27.76 dBm -14.76 dB

ey S R
02:26:51 PM  12/21/2023 02:29:46 PM  12/21/2023
FR1 n66 / 30MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
— | [ |
Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep S5GL Ref Level 30.00dBm  Offset 3,00 dB Mode Sweep SGL
Count 100/100

Count 100/100

|1 seuricus émissiors |

Limit Chee¥ 3 00;
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0
10 10 dBm
o - T e T - e e s = e | s e T
|
10 |
SPURIOUS_LIN
-20d8m il |
| ( o
f | | /30 dom- e
| 205 .“Mh[ I ™
40
& 60 dBr
1.7 GHz 3003 pts. 0 Miz/ 174 GHz || 7,75 GHz 3003 pis 4.0 MHa/ 1.79 GHz

1.709 GHz 1.000 MHz 1.70891 GHz

1709 GHz 1710 GHz 300,000 kHz 1.70893 GHz

1710 GHz 1.740 GHz 100,000 kHz 1.73681 GHz
02:26:28 PM  12/21/2023

2 Result Summa;

02:30:08 B 12/21/2023

1.750 GHz 1.780 GHz 100.000 kfz 1.76848 GHz 1.38 dBm -28.62dB
1.780 GHz 1.781 GHz 300,000 kHz 1.78072 GHz -29.31 dBm -16.31dB
1.781 GHz 1.790 GHz. 1.000 MHz 1.78158 GHz -25.75 dBm -12.754d8

ety S 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 30MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

Mode Sweep

6L

Count 100/100

Ref Level 30,00 dBm  Offset 3,00 dB

SPURIOUS,_LINE: ABS_0D:

Made Sweep

purious Emissions

s6L
Count 100/100

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

Count 100/100
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1.7 GHz 3003 pts. 0 Miz/ 174 GHz || 7,75 GHz 3003 pis 4.0 MHa/ 1.79 GHz
2 Result Summa,
1.700 GHr 1709 GHz 1.000 MHz 1.708 10 GHz -21.58 dém 1158 cB 1.750 GHz 1.780 GHz 100.000 khHz 1.75487 GHz 0.03 dBm -29.97 dB
171050 1720511 100000 ke 171505 orie St deem oo e e oo me 178220 ate 3073 dom Jeaadn
e D 5 W o
02:26:04 PM 12/21/2023 02:30:33 FM  12/21/2023
FR1 n66 / 30MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N— B o
Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep S5GL Ref Level 30.00 dBm Offset 3,00 dB Mode Sweep SG6L
Count 100/100
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TS
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02:25:40 PM 12/21/2023

e | P*MW""‘“W*‘MW
i |
-60 60 dBr
1.7 GHz 3003 pts 0 Miz/ 174 GHa || [ 175 Gz 3003 pis 4.0 MiHe/ .79 G
2 Result Summa
1700 Gtz 1.709 GHz 1,000 Mtz 1.70879 GHz ~29.83 dBm -16.83 dB 1750 GH 1780 GH 100.000 kH; 1.76344 GHz -0.61 dBm -30.61 dB
1.709 GHz 1.710GHz 300,000 kHz 170837 GHz -31.74 dBm -1874d8 1780 GHe 1781 Ghlr 300,000 kis 1.78003 GHz -33.00 dBm -20.00 dB
1710 GHz 1.740 GHz 100,000 kHz 1.73225 GHz 0.70 dBm -30.70 dB 1781 GHz 1.790 GHe 1,000 MHz 178107 GHz 3017 dBm 717 dB

02:30:57 B4 12/21/2023

Readly

o 021221

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A11-33 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 30MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 300 48

Mode Sweep saL RefLevel 30.00dBm  Offset 30048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ P SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE P URIOUS_LINE_ABS_0d2

0 0
10 10 dBm
0 1

PN ESPTREEAWYR IR IRPRAPT T, SRR YR PRSPPI YT IR S R T et R P a2t SRR NV Y

y e )
10 | -
SPURIOUS_UINE_ABS_002 | | |
-20 B T B
| |

30 T 50 dBnv |

! WL |

M‘Ml I ™

ke 1 )
£ 60 dBr
1.7 GHz 3003 pts. 0 Miz/ 174 GHz || 7,75 GHz 3003 pis 4.0 MHa/ 1.79 GHz

02:25:14 BN 12/21/2023

1.700 GHz 1709 GHz 1.000 MHz 1.70847 GHz -34.31 dBm -21.31 dB 1.750 GHz 1.780 GHz 100.000 kHz 1.75532 GHz -2.30 dBm -32.30dB

1709 GHz 1710 GHz 300,000 kitz 1.70913 GHz -3234dBm -19.34 dB 1.780 GHz 1781 GHz 300000 kHe 1.78002 GHz -31.63 dBm -18563 dB

1.710 Gl 1.740 Ghz 100,000 kiz 1.73816 6 -2.93 dBra 32938 1781 GHz 1.750 Gz 1.000 MHz 1.78270 GHz -35.63 dBm 2263 dB
ey NN U0 [ o

2 Result Summa;

02:31:23 P 12/21/2023

FR1 n66 / 30MHz / CP

OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep sa Reflevel 3000dBm  Offset 30038 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee PRsS SPURIOUS, UNE | AES_ 002
Line _SPUROUS_LINE_ABS_0d2 PRSS SPURIOUS_LINE_ABS_0g2
20 20
10 10 dBe
o JUVPE PRSI PV REPUEY Y R VS P USSP SR PR PRSP A R——
| |
" il \
SPURIOUS_LIN |
20 dBm ! B
I[P [ poma
|0 iRomreee 130 dBm ” M
-40
-60 60 dBrm-
1.7 GHz 3003 pes 0 MHz/ 1.74 GHz 1.75 GHz 3003 pts .0 MHz/ 1,73 GHz

2 Result Summay

1.700 GHx 1.709 GHz 1.000 MHz 1.708 80 GHz -23.37 dBm -10.37 dB
1.709 GHz 1710 GHz 300,000 kHz 1.70857 GHz -27.89 dBm -14.89 dB
1.710 GHz 1.740 GHz 100.000 kHz 1.72554 GHz -1.53 dBm -31.53 dB

02:27:17 PN 12/21/2023

2 Result Summa;

1.750 GHz 1.780 GHz 100.000 kHz 1.75241 GHz -1.48 dBm 3148 d8

1.780 GHz 1.781 GHz 300,000 kHz 1.78031 GHz -27.27 dBm -14.27 dB

1.781 GHz 1.790 GHz. 1.000 MHz 1.78100 GHz -23.29 dBm -10.29 dB
fety -

02:29:20 PM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.00.d8 Mode Sweep saL Ref Level 3000 dBm  Offset 3,008 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. Phes HOUS_LINE_ABS_0g2
20 0
10 10 dBm
0 s T T T e | | Qe e T A P A
! i |
o T ik
SPURIOUS_LINE_ABS 002
-20 dBm- | ! r B ‘
|
| i
i e i | | |
| =] 1| |20 e b
40
& 60 dBr
1.7 Gz 303 pts © MHz/ 175 6H || (174 G 3003 pts 5.0 MHa/ T

1.700 GHx 1.709 GHz 1.000 MHz 1.70165 GHz -27.41 dBm -14.41 dB
1.709 GHz 1.710 GHz 500,000 kHz 1.70997 GHz -27.02 dBm -14.02 dB
1710 GHz 1.750 GHz 100,000 kHz 1.74383 GHz -0.01 dBm -30.01 dB

02:34:11 BN 12/21/2023

:

2 Result Summa;

1.740 GHz 1.780 GHz 100.000 kHz 1.75692 GHz 0.89 dBm -29.11d8
1.780 GHz 1781 GHz 500.000 kiz 1.78000 GHz -25.67 dBm -12.67dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78128 GHz -25.44 dBm -12.44
feady 5

02:36:11 PM  12/21/2023

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dbm  Offset 3.00 48 Mode Sweep saL RefLevel 30,00 dBm  Offset 3,00 dB Mode Sweep seL
Count 100/100 Count 100/100
f1spuriousbmissions |
Limit Chec Phss 00
Line _SPURJOUS_LINE_ABS 02 phss LINE_A85_od2 phss
0
10 10 dBm
o - N e ¥ U
10 ’
SPURIOUS_LIN
20 dBm I H
P |
El e
40
0 60 B
1.7GHz 3003 pts. 0 MHz/ 175Gz || [ 174 GHa 003 pis L CHTT

1.700 GHx 1.709 GHz 1.000 MHz 1.70877 GHz 26.78 dBm -13.78 dB

1.709 GHz 1710 GHz 500,000 kHz 1.70999 GHz 23.94 dBm -10.54 dB

1.710 GHz 1.750 GHz 100.000 kHz 1.71613 GHz 0.66 dBm -30.66 dB
Reac

02:33:47 PM 12/21/2023

2 Result Summa;

1740 GHz 1.780 Gz 100.000 ki 174430 GHz -0.39 dBm -30.39.d8

1.780 GHz 1.781 GHz 500,000 kHz 1.78068 GHz -26.09 dBm -13.09 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78122 GHz -26.72 dBm -13.72d8
N

02:36:35 B 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

02:33:00 PM 12/21/2023

02:37:22 B 12/21/2023

Reflevel 3000dBm OMfset 300D Mode Sweep saL Reflevel 3000d8m  Offset 30008 Mode Sweep sat
Count 100/100 Count 100/100
Limit Chec PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJoUS, phss RIOUS_LINE_ABS_0d2
20 20
10 10 dBm
o 0 dBm—r 1
AL ST ISP RS IPET PP TRPPTYN PV SRRy A
10 | ‘
20 dBm- - podb
dil
o bl ; e . T m—
y | |
-40 \
£ 60 dBr
1.7 GHz 3003 pts 0 Miz/ 1.75GHz || 1,74 GHz 3003 pis 5.0 MHa/ 1.79 GHz
2 Result Summa
1.700GHe 1-709GHe 1,000 MHe 170862 Griz -30.53 dém -17.54¢B 1740 GH 1.780 GH 100.000 kH. 1.75361 GHz -1.02 dBm 310248
1.709GHz 1710 GHz 500,000 kitz 1.70988 GHz -2931 dBm -16.31 dB 1780t i 500,000 kHr 178004 GHa 28,30 dBm 353048
1710 GHz 1.750 GHz 100.000 kHz 1.74594 GHz -1.64 dBm -31.64 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78194 GHz -28.01 dBm -15.01 dB
n - D [ e
02:33:24 PN 12/21/2023 02:36:59 BM  12/21/2023
o [
Ref Level 30.00 dBm  Offset 3.00 d8 Mode Sweep sGL Ref Level 30.00d8m Offset 3.00dB Maode Sweep S6L
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Cheel Fhss
Line _SPURJGUS_LINE_ABS_od2 phes
20
10 10 dBm
0 : I
SRR i YR S SR R SISV PSS VU SIS T S S,
0| \l
! \
; P | M‘M’M
£ 60 dBr
1.7 GHz 3003 pts 0 MHz/ 1.75 GHz 1.74 GHz 3003 pis 5.0 MHz/ 1.79 GHa
2 Result Summa
1700 GHe 1709 Gffe 1.000 MH: 1.70900 GHz -31.39 dBm -18.39 dB 1.740 Ghz 1.780 Ghz 100.000 kHz 1.74370 GHz -1.73 dBm -31.73 d8
1703 GH 1.710GHe 500.000 kiz 1.70998 Ghz -31.13 dBm -18.13d8 1.780 Gz 1781 GHz 500.000 ke 1.78004 GHz -27.38 dBm 1438 dB
17106Hz 1.750 GHz 100000 kiz 1.74303 GHz -2.20 dBm -32.20 dB 178 o 0o o e 138179 cHa 3 e bt

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv Spe
Ref Level 3000 dBm  Offset 300 48

Mode Sweep saL RefLevel 3000 ddm  Offset 300 dB Mode Sweep seL
Count 100/100 Count 100/100
1 purous i
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS 02 URIOUS_LINE_A8S_oq2
20 0
10 10 dBm
a
I A N A PR P e APt ot g P A e TN HYUE NI (AP P
10 N |
Seumous i s w2 || | |
-20 B 1T B T
| I
30 1 130 dbm: i
I 4
T " Jf il |
Lol 1 T
& 60 dBr
1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts. 5.0 MHz/ 1.79 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.708 23 GHz -36.40 dBm 40 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.74250 GHz -3.55 dBm 335548

1.709 Gz 1710GHz 500000 kitz 1.70996 GHz -33.62 dBm 2062 dB 1780 GHe 1781 GHe 500.000 kHz 178009 GHz -32.87 dBm -19.87dB

1.710 Gl 1.750 Ghz 100,000 kiz 1.73481 6 -1.04 4Bra 4@ 1781 GHz 1.750 Gz 1.000 MHz 1.78597 GHz -37.51 dBm 2451
R (I L el [T ] &l

02:32:35 BM 12/21/2023

02:39:08 PN 12/21/2023

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

ultiVie u
Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep SGL Ref Level 30.00d8m Offset 3.00dB Maode Sweep S6L
Count 100/100 Count 100/100
1 puaus Emisions
Limit Chee¥ PSS SPURIOUS UINE- ABS_002
Line _SPUROUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBe
o 0 dBnr
il A AP e Pt p 0 8 0 o e i B e o' (AR _r AAN At S il trse A e ARttt A ARty
il |
‘ ‘
i1 i "M
{
-40
-60 60 dBrm-
1.7 Gz 3003 prs. 0 MHz/ 1.75GHz || 778 GHz 3003 pts 0 Wbz AT

2 Result Summay

2 Result Summa;

1.700 Gt 1709 GHa 1.000 MH:z 1.70809 GHz -27.67 dBm -14.67 d& 1.740 Ghz 1.780 Ghz 100.000 kiz 1.75269 GHz -2.59 dBm 3259 dB
1.709 GHz 1.710GHz 500,000 kHz 170897 GHz ~28.00 dBm 1.780 GHz 1.781 GHz 500,000 kiHz 1.78000 GHz -27.39 dBm -14.39.d8
1.710 GHz 1.750 GHz 100.000 kHz 1.74914 GHz -3.25 dBm 1781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -27.69 dBm 14.69 dB

Ready [E &

02:34:37 PM 12/21/2023

02:35:45 PM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

01:48:58 P4 12/21/2023

Ref Level 30.00dBm  Offset 3,00 B Mode Auio Sweep s6L RefLevel 3000 dBm  Offset 3.00dB Mode Auio Sweep s6L
Count 100/100 Count 100/100
2 Line _SPUR|OUS_LINE_ABS_0g2
20 db
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
a0 -30
-40 dBm 40 dBew
e Pt L et
60 60
30.0 MHz 49005 pts 3GHz/ 18.0GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 3157586 MHz -46.82 dBm 33182 dl 30.000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -36.48 dBm
1.000 GHz 1.700 GHz 1,000 MHz 1.67472 GHz -47.78 dBm -34.78 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68347 GHz -47.92 dBm
1.790 GHz 3.000 GHz 1.000 MHz 211375 GHz -42.47 dBm -29.47 dB 1.790 GHz 3.000 GHz 1.000 MHz 214369 GHz -42.14 dBm
3.000 GHz 9,000 GHz 1.000 Mz 7.49950 GHz -42.92 dBm -29.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.49510 GHz -42.85 dBm
9.000 GHz 13.000 GHz 1,000 MHz 9.84612 GHz -46.64 dBm -33.64 d 9.000 GHz 13.000 GHz 1.000 MHz 9.87051 GHz -46.63 dBm
13000 GHz 18000 GHz 1000 MHz 16.52075 GHz -46.94 dBm -33.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.48617 GHz -47.08 dBm
Raady Ready
01:50:21 M 12/21/2023 01:51:44 B 12/21/2023
Ref Level 30.00dBm  Offset 3.00 B Mode Auto Sweep 56
Count 100/100
1 5p. Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0G2
10 diir
o
10 dBm
SPURIOUS_LINE |ABS 002
20 dBa
30
40 dBm
L L.j\
60
30.0 MHz 49005 pts 3GHz/ 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 35.939 77 MHz -46.60 dBm -33.60 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.65127 GHz -47.96 dBm -34.96 dB
1.790 GHz 3.000 GHz 1.000 MHz 217665 GHz -39.61 dBm -26.61 dB
3.000 GHz 5,000 GHz 1.000 MHz 7.48670 GHz -42.92 dBm -29.92 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.87851 GHz -46.74 dBm -33.74dB
13000 GHz 18000 GHz 1000 MHz 16.53158 GHz -46.96 dBm -33.96 dB
Ready &7

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2803C
Frequency Stability
Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0163
30 Normal Voltage 0.0209
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0154
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0075
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0164
20 Maximum Voltage 0.0194
20 Normal Voltage 0.0095
20 Battery End Point 0.0131

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-39 of 39
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.48 5.56 5.90 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.52 PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Reflovel 3000dBm  Offset 2305 = AnBW 20 Mz Reflevel 300000m Offset 23045 = AnBW 20 Mz
- 3000 MessTime 65 s Atk 3008 Mess Time 65 ms
1 CCOF =3
1E-
5 1E &
\ =
) \
. . \
b
IE04 _ 108
]
t
] |
| |
i
1 ‘
(CF 680.5 Wz Mean Pwr + 20,00 d8 | | (GF680.5 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_as; dBm 28,04 dBm —uw d8 1828 33648 3,60 dB -m = 23.41 dBm 2813 dBm 4.72d8 230d8 40298 448 d8 .
e """
10:16:36 MM 12/22/2023 10:16:53 A 12/22/2023
Reflovel 3000dBm  Offset 2305 = AnBW 20 Mz Reflevel 300000m Offset 23045 = AnBW 20 Mz
- are 3000 Meos Time 6.5 ms = it 3008 Mess Time 65 ms
1 CCOF 15a view |1 ccoF 15 View
e S
- IE =
1E- =
L 1E
{ i
1E04- ‘I 1604 '
!
|
| |
(CF 680.5 Wz Mean Pwr + 20,00 d8 | | (GF680.5 iz
2 Result Summ Samples: 130000 2 Result Surnm
- 22.38 dBm. 2817 dBm 5.78 dB 284 dB 47848 556 dB 57648
10:17:07 MM 32/22/2023

256QAM

10:17:22 AM 12/22/2023

Mean Pwr = 20.00 d8
Samples: 130000
= 21.98 dBm 28.22 dBm 6.24 dB 288.dB 454 dB 550 B 6.14 d8

Ref Level 30,00 dBn ffset
- an

3008 Mess Time 6.5 ms
1 CCDF

23045 = AnBW 20 MHz

/ |
H

(CF 680.5 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.87 dBm 27.33 dBm 7.52d8 2.58.d8 652 dB 746 4B

10:19:09 MM 12/22/2023

52048

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.96 9.75 14.36 19.14
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.16 5.24 10.19 10.27 15.26 15.22 20.42 20.30
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.17 5.18 9.95 10.09 15.35 15.11 20.42 20.38
TEL : 886-3-327-3456 Page Number 1 A12-3 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

10 I'
0
J W,

s s 001 pis S Span 10 Nz
2 Marker Table

M 1 679.371 MHz 18.48 dBm ndB

n 1 7012 Mz 767 dim B down B

0 i 83,007 Wz 789 dim QFactor

10:14:10 AM 12/22/2023

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

10:32:30 MM 12/22/2023

10:32:10 MM 12/22/2023

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
mif1] 14.45 dBm| 1
29,551 00 Mt
2
® ) SARCSTAN WUV SEVIRYL Y . U LT T N e
| / Al
o 7 % o f )
J | d ey
A AR 7 ]
/ " /
s AL Iy e )
v v WA o A piis
s s 001 pis S Span 10,0 Wik || cF 6805 Wi 001 pis o] Span 10 Nz
2 Marker Table 2 Marker Table
M 1 679.551 MHz 14.45 dBm ndB 260d M 1 679.611 MHz 15.44 dBm ndB 260 dbl
mn 1 677.883 MHz 12.12 dBm ndB down BW 5.16 MHz mn 1 677.943 MHz 10.60 dBm e down BW 5.24 MHz
¢} 1 683.037 MHz -11.35 dBm QFactor AEIF] ¢} 1 683,177 MHz -10.50 dBm Q Factor 1298
& mmm -~

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = RBW 100 kHz

- 3000 SWT_1.01ms ® VBW J00kHz _ Mode Auto Sweep

1 Fraquency Swep

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = RBW 100 kHz
3000 SWT 101 ms ® VBW 300kt Mode Auto swep
1 Fraquency Swep

- an

i 1156 ca
» »
0 + o — e 0 = =
0 - 0 -
{ f
J ol
T T 7
A e |
\Y
v
e oo S Er | T oo ) ST
3 Movker Tobiz 3 Movker Tobiz
M 1 682.108 MHz 13.91 dBm ndB 26048 M 1 680,64 MHz 11.39 dBm ndB 260db
n 1 677.903 MHz 12.02 dBm ndB down BW 517 MHz n 1 677.853 MHz 15.12 dBm el down BW 5.18 MHz
i H G307 e i Grede s i H G303 e Gigvdm _ Grocs s

10:31:49 MM 12/22/2023

10:31:30 MM 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al2-4 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

N T, I, I
10 +
] |
o |1
{ |
4/ Al
n
AT
. W Mhard, L
- Yooy
[EET 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 678,062 MHz 18.63 dBm nds
n 1 675,385 MMz 773 dim "l down BW
n 1 685135 MHz 720 dim QFador

10:15:03 MM 12/22/2023

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spectrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
= A 308 SWT_1.01ms = VBW
1 Frequency Sweep

Mtz Mode Auto Sweep

BB o - e

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

i) = i
679,481 0 M
n n
S DT SR N R | S O S e et R S e taae e e o A s T
0 4 v 0 4
/ | | 4
{ L / L
o, - T o, -
) | / s
/ ! / \
" b / ",
of g -
P L W A g e N1
At Ll | I il Wt opip il
(CF 8805 bz 001 e 0 Mz Span 20.0 MHz | | CF 880.5 bz 001 pes 0 Wb/ Span 20.0 MHz
2 Misrkeer Table 2 Misrkeer Table

M 1 679.481 MHz 14.64 dBm ndB 26.0 dB M 1 682.738 MHz 15.01 dBm ndB
m 1 675385 MHz 11.40 dBm nd8 down BW 10.19 MHz m 1 675305 MHz 1130 dBm ndB down BW
n 1 575 MHz 1045 dBm @ Factor 667 n 1 685,575 MHz 9.4 g G Factor

10:29:21 MM 12/22/2023

10:29:43 MM 12/22/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- 3000 SWT_1.01ms @ VBW 1tz Mode Auto Sweep
1 Fraquency Swep

BB o - e

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1 Frequancy Sweep
WMil1] 1503 dbem Win) 12
6799610 M 679581 0 Mt
» »
PURVENPD IR N S SR S vy i
o JESE ata L et . o T Gaka
1 Y [ !
0 T t 0
/ ! i \
T f {
/ ] i
i 1
! i
g L L
w A Vi
f Vo, )
Y r‘nr‘“»‘"w - 1 ey e
R v
7 8805 Wz 001 prs O W/ Span 20.0 MHz || 7 580.5 Wk 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 679.961 MHz 15.03 dBm ndB 260 dbl M 1 679.581 MHz 1212 dBm ndB 26.0 dB
m 1 675485 MHz 1231 dBm nd8 down BW 9.95 MHz m 1 675445 MHz 1385 dBm ndB down BW 10.09 MHz
n 1 685,435 MHz 1119 dBm 0 Facior 2%} n 1 685,535 MHz 1452 dBm @ Facior 674

10:30:03 MM 12/22/2023

10:30:41 MM 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 23048 = REW 300 kHz
308 SWT .01 ms = VBW

Mtz Mode Auto Swesp

10:15:46 AM  12/22/2023

!
Yol
Pl fy
I . hd, A
TN - T
[EET 001 prx EIT] Span 30.0 Wiz
2 Marker Table
W 1 676,784 MHz 19.11 dBm ndb 26.0db
n 1 673,037 MHz 471 dim "l down BW 14.36 MHz
n 1 587393 MHz 740 dim QFador 471
ma

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

BB o - e

Ref Level 30,00 B Offset 23048 = REW 300 kHz

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Fraquency Swees . “
it
P
IR P TR St B PRSI T o TSR INCSTP SO P P, S
0 2 " o )
f \ / \
o { T o, - L
\. T |
J b, AL W
5 . - g,
yar W, N pod W
S0 Lo W, P . A A
s 001 prs Sz Span 30.0 Nk || (CFB05 W oo pn o Span 00z
2 Marker Tonle 2 Marker Tonle |
] 1 678.102 MHz 15,07 dbm ndd 26008 Wi 1 684,845 MHz 1537 dém i 26008
n 1 72828z 1054 dom B down B 15.26 MHz n 1 7291z 501 i nd down BW 15.22 MHz
n 1 688.082 MHz -9.59 dBm QFactor A4S ¢} 1 688,142 MHz -5.64 dBen Q Factor 450

10:21:13 MM 12/22/2023

10:21:33 MM 12/22/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

BB o - e

Ref Level 30,00 B Offset 23048 = REW 300 kHz

- A 3008 SWT 101ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
o { v o et o e Y
I ! f 1
N / X N f !
] T 1
b W 7 i
— ot Y mf\M | L
Py k] i
e Febrdog | |
e v L W N
L " AT M
b 2 L) L L L
Qs P L A
sz oot s Span 00| | | ss0 s oot s SpansonE
2 e Tt 2 e Tt [
M 1 681.639 MHz 14.86 dBm ndB 26.0 dB M 1 674.266 MHz 11.54 dBm ndB 26.0 dB
n 1 672.798 MHz 10.65 dBm ndB down BW 15.35 MHz n 672858 MHz 15.01 dBm el down BW 15.11 MHz
i : i 102 e Tomdbm Gradar P i : 67563 e SiSiam Qe prY;

10:21:54 AM  12/22/2023

10:22:23 MM 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

3008 SWT 1.01ms & VW 2wtz Mode Auto Sweep

2
JUSU PRI L VL IR RSP ST
10 ;
[ \
B i
d i
] 1
= el 1
RInr Mt
e e i,
< T i
|CF 880.5 Mz 1001 prs OMHz/ Span 40.0 Miz
2 Markes Toble
] 1 675.465 MHz 19.24 6Bm ndb 26048
n 1 57039 Mz 721 dim B down W 1914 MHz
n ' 689531 Wz 646 d8m QFacor 353

10:16:22 MM 12/22/2023

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

1 Frequency Sweep

= A 3108 SWT_1.01ms ® VBW 2 Mtz Mode Auto Sweep

Vi Spectrum

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz
= A 3008 SWT_1.01ms = VBW 2 iz Mode Auto Sweep

Wi
20 'v v
P T i Lal Loy BT RSRL D TS R TR R T s T
0 1 . o £
i I !
o T \ ° I
[l JI
o e
s Ly St
Uhrigy s ke
T, et R
ooy MGl | YL [ remt]
7 8805 Wz 001 prs O W/ Span 0.0 MHz || 7 580.5 Wk 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table |
M 1 674.346 MHz 16,56 dBm ndB 260 d mi 1 687.053 MHz 16,62 dBm ndd 260 db
n 1 670.27 MHz 1033 dBm ndB down BW 2042 MHz n 670,39 MHz B.76 dim ndB down BW 2030 MHz
n 1 690,69 MHz 568 dB QFactor 330 n i 690,69 MHz 930 dbm @ Factor 338

10:20:17 MM 12/22/2023

10:19:51 MM 12/22/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

Vi Spectrum

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

- A 000 SWT 101 ms = VBW 2MHz  Mode Auto Sweep - A 008 SWT 101 ms & VBW 2aHz  Mode Auto Sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
W] 128 i
6806200 Mz
g »
T R T S Y YL -
. T ' . , " - e
/ | f
o i o {
i ¢ §
it { 1
T - n
ol i N "\M i 1
i LLTETe l ! b
ey rm I |
|F 8805 MHz 1001 pts 0 MHz Span 40.0 MHz | | [CF 6805 Mz 1001 pts 0 M2/ Span 40.0 Mz
2 Marker Table 2 Marker Table |
W 1 685.495 MHz 16.27 dBm ndb 260 db W 1 680.62 MHz 1284 dBm s 260 db
n 1 67027 MHz 11.90 dbm ndB down BW 2082 MHz n 67035 MH: 1279 dbm el domn BW 2038 MHz
n 1 590,69 MHz 515 dbm QFador 336 n 1 650,73 Mz 1526 déim @ Factor 334

10:19:31 MM 12/22/2023

10:19:08 MM 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.95 13.45 17.91
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.55 9.29 9.31 14.13 14.16 18.93 18.99
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 4.50 9.29 9.31 14.17 14.12 19.02 19.02
TEL : 886-3-327-3456 Page Number 1 A12-8 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

-t ST 101 s = VBW 300k Mode auto Sweep
0
o . -
{ W,
{1 L[y
| .
! .

s s 001 pis S Span 10 Nz
2 Marker Table

M 1 679.391 MHz 18.28 dBm Oce fw 4.481 419426 MHz

n 1 78.25708 Mg 12,73 i OB Centroid 680493732194 M

n 1 682.7345 MHz 11.59 dBm Oce Bw Freq Offset 65.207 806 04 kHz

10:14:02 AM 12/22/2023

-

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
SWT 1,01 ms = VBW 300 kHz
h

Mods Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
- SWT 1,01 ms = VBW 300 kHz

Mods Auto Sweep

MIfi] 1476 dBiem
679,651 00 Mz
n n :
. A e 0 i e Sl Nua vy v
0 - 0 - .
e L ol W,
; }
(CF 8805 bz 001 e 0 Mz Span 10.0 MHz | | [CF 880.5 bz 001 pes 0 Wb Span 10.0 MHz
2 Misrkeer Table 2 Misrkeer Table
mi 1 679.551 MHz 1435 dBm Oce B 4.496363 184 MHz mi 1 679.651 MHz 14.76 dBm Oce Bur 4.556 595645 MHz
n 1 67823452 MHz B74 dim Oce B Centroid 680,482 754 723 Mz n 1 67822031 MHz E91 dilm Occ B Centroid 680502626221 MHz
n 1 68273099 Mz 981 dbm Oce b Freq Offset -17.245 277 428 ke n 1 68278002 Mz 781 dben Occ Biw Freq Offser 2,626 221 141 ki

10:32:23 MM 12/22/2023

-

10:32:03 MM 12/22/2023

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- are 3008 SWT 101 ms & VBW 300k Mode Auto Sweep - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
Bandwidth Bandwidth
MIfIl 1487 dBim MIfIl 1043 dBim
66213800 M 66067000 M
» »
0 - —— e 0 - A —
0. 0.
e, ™ ey Ay f
1/ \ |
o i AL
7 8805 Wz 001 prs O W/ Span 10.0 MHz || 7 580.5 Wbz 001 ps 0 M/ Span 10.0 MHz

2 Marker Table

682,138 MHz
678.228 14 MHz
680,730 68 MHz

1487 dBm
B52 dim
742 dBem

Oce
Occ B Centroid
Oce B Freq Offset

4506536612 MHz
B80.481 413 168 MHz
18586 83) 247 kHe

2 Marker Table

680.67 MHz
678.22611 MHz
680,735 76 MHz

10.83 dBm Oce
176 dilm Occ B Centroid
488 i Occ B Freq Offset

4.509543 564 MHz
B80.480 936,512 MHz
19,063 488 269 kHe

10:31:43 MM 12/22/2023

-

10:31:22 MM 12/22/2023

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 Al12-9 of 29



ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

S
e,

Mtz Mode Auto Swesp

Bandwidth
0 { "
! |
o 4 i
N
A
A
My il .
A =L
[T ot pte Gz Span 300 M
2 Markes Toble
M 1 678.062 MHz 18.55 dBm Occ Bw B.958 843825 MHz
n 1 6758123 iz 1287 dim Occ B Centroid 660291691 63 Miz
n ' 8847711 Wz 1286 dém Occ B Freq Offset 208308310232 ka

10:14:56 MM 12/22/2023

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e Lve 3000 et 2305 = KW 0015z

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

= ane 5005 SWT_1.01ms ® VBW 1z Mode Auto Sweep = A 5005 SWT 101 ms ® VBW 1z Mode Auto Sweep
1 ccupiad Bandwidth 1 ccupiad Bandwidth
B e PP TR T B s I~
® Y ® = <5
I} | |
o, - - o, - !
[ i i \
/ n / \
Pl T Poernan, | e ]
» N B TR Wl
& 5805 WiHz 001 pex e/ Span 20.0 WAz || |CF 680 5 Wik 001 prs 0 e/ Span 20.0 WAz
2 Marker Toble 2 Marker Toble
mi 1 679.441 MHz 14.62 dBm Oce B 9.294 715302 MHz M1 1 682778 MHz 15.19dBm Qce Bu 9312728509 MHz
n 1 6758305 Wz 9,14 dim Occ B Centroid 680477 852 357 MHe n 1 6758268 Wz 955 dim Occ B Gentroid 680,452 789 285 Mz
n i 6851252 Mz 1035 dém Occ i Freq Offset 22147 64265 ki n i 6851302 Mz 1087 dben Occ B Freq Offset 17210714925 kHe
-

10:29:12 MM 12/22/2023 10:29:36 MM 12/22/2023

64QAM 256QAM

| o - (i |
ey N

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- At 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Gccupiad Bandwidth " Occupiad Bandwidth
Wil 1473 diem il 1200 i
9521 0w o961 0w
P P
At TR o ;
0 o oy LT = = &
/ | [ \
0. 1 0.
7 | ! |
] il [ v
. J L . f "'L
‘\’l‘..‘ . L ("
P LU . |
e Pl iU ]\‘ '-I
y -
it M g
il by Ay
R e Ay W | |
s o1 S Span 300 M || (o7 805 W 001 s ) Span 300z
2 Marker Tonle 2 Marker Tonle
] 1 679.921 MHz 18.73 dBm O 5291035098 MHz ] 1 679561 MHz 1207 dém OrcB 9314533989 MHz
n 1 754216 Mz 528 dim O o Centroid B80.467125.291 M n 1 75229 Mz 540.8m Occ B Centroid 8048021542 iz
n I s T2 E M 585 dgm O B Freg Offset 3287070939 e n I S5 S M 757 diin Occ B Freg Offset 19.78457
o L

10:29:56 MM 12/22/2023 10:30:34 AM  12/22/2023

TEL : 886-3-327-3456

Page Number 1 A12-10 of 29
FAX : 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

tiVie

Ref Level 30,00 B Offset 23048 = REW 300 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
Bandwidth

b,

LT I P S P NG

g \
vl
o i I

i AT A W
7 8805 Wz 001 prs O W/ Span 30.0 MHz
2 Marker Table

M 1 676.758 MHz 19.24 dBm [ 13.457990 39 MHz

n 1 6734016 Mz 1288 dBm Occ B Centroid 6B0.133621 51 MHz

n 1 686,862 6 MHz 1308 dém O B Freq Oifset 366,378 450 156 kHz

10:15:40 M 12/22/2023

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB
QPSK

Reflovel 3000Bm  Offst 23008 = REW 300kkz RefLevel 3000 B Offeet 23008 KW 300kH:
- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep.
1 Occupied Bandwidth 1 Occupied Bandwidth
B L e TP Lo s P o P EV PR WO L P
0 ‘ 0 }
|
1 { \
° 7 T o f -
\ ) |
7 {
MA
. » AT
- v vey ; | o
e oS A b A e,
. ¥ | famaset
[T ot pte Gz Span 30.0 Wiz || G 880.5 Wiz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 679.181 MHz 15.18 ¢Bm Occ 12134206931 MHz ] 1 683,846 MHz 15.38dBm Qe Bur 12160607 678 MHz
n 1 73175 Mz 1084 dom Occ i Centroid BR0.4B4 638626 Mz n 1 613416 Wiz 111 dim Orc B Gentroid BR0.496 327354 Mz
n 1 687.5517 MHz 1081 dBem Oce Bw Freq Offset 15361 373628 ki n 1 687.5766 MHz 11.05 dbim Occ Bw Freq Offset -3.672 645 678 kHz
10:21:05 AM  12/22/2023 10:21:27 AM 12/22/2023
Reflovel 3000Bm  Offst 23008 = REW 300kkz RefLevel 3000 B Offeet 23008 KW 300kH:
- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Occupid Bandwidth 1 Occupiad Bandwidth
W[ 1478 dbm i
81,6080 Wiz
2 2 !
(TR PTRCRPRS, WP NP S e AU ) .
10 . = T 10 e = a
/ % j :
[ \
o | ! o 4 Y
] | | \
f \ / )
i ul‘.ﬁ il | \
i a7 o -
A TMan i L
PtV W ot
T Wy ey
[T ot pte Gz Span 30.0 Wiz || G 880.5 Wiz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 681,609 MHz 14.79 dBm Occ 12176982983 MHz ] 1 674356 MHE 11.65 dBm Qe Bur 12120161082 MHz
n 1 73,403 6 Mz 551 dim Occ i Centroid B80.492 056822 Wiz n 1 73,4245 Wiz 762 dim Orc B Gentroid B80.484620 367 Mz
n ' 6875805 Wiz 1064 dém Occ B Freq Offset 1943177 657 kHz n ' 6875407 Wiz 720 déim Occ B Freq Offset 15.370632 585 ke
10:21:47 MM 12/22/2023 10:22:16 AM  12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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